



Test Report

No.: SZTY1308037163LP

Date: AUG 14, 2013

Page 1 of 4

### AVON PRODUCTS, INC. TEST REPORT SUMMARY PAGE

Test Report#	SZTY1308037163LP
--------------	------------------

- Children's item
- Toys item
- Adult Only
- Appropriate Age Grade
- Tested Age Grade
- Labeled Age Grade

Buyer	PRODUCTOS AVON DE GUATEMALA S.A.	PP#	PO 2012-95
Product Name	SET OF JEWELRY		
Submission Date	AUG 14, 2013	Testing Period	AUG 14, 2013 TO AUG 14, 2013
Re-submission Date	/	COI / QOI	/
Supplier	PREUDENT TIME INDUSTRIES, S.A.DE C.V.	Factory	V-TAND INT. GROUP LTD
Supplier Code	/	Factory Code	/
Raw Material <input type="checkbox"/>	1 <sup>st</sup> PPS <input type="checkbox"/>	Update PPS <input type="checkbox"/>	FRI <input type="checkbox"/>
Other Test <input checked="" type="checkbox"/>	Re-Test <input type="checkbox"/>	Previous Report No.	/
FSC	/	Previous Failed Result	/
Submission Type	Submitted by Supplier	Product Development Manager	/
Country of Origin	CHINA	Country of Destination	GUATEMALA

#### OVERALL RATING

PASS	<input checked="" type="checkbox"/>
------	-------------------------------------

Test Property	Pass	Fail	N/A	Remarks
Chemical				
Lead	<input checked="" type="checkbox"/>	<input type="checkbox"/>	<input type="checkbox"/>	Only selected materials of the submitted sample were tested as per client's request.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To ensure the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)

SGS-CS Standards Technical Service Co., Ltd.  
Shenzhen Laboratory

SGS Bldg, No. 4, Jianghao Industrial Park, No. 430, Jihua Road, Bantian, Longgang District, Shenzhen, China 518129 t (86-755) 25328888 f (86-755) 83106190 www.sgsgroup.com.cn  
中国·深圳·龙岗区坂田吉华路430号江灏工业园4栋SGS大楼 邮编: 518129 t (86-755) 25328888 f (86-755) 83106190 e [sgs.china@sgs.com](mailto:sgs.china@sgs.com)

**Test Report**

No.: SZTY1308037163LP

Date: AUG 14, 2013

Page 2 of 4

**Remarks:**

- PASS** = Meets Avon Performance Standard
- FAIL** = Fails to meet Avon Performance Standard
- CP** = Conditional Pass [The result(s) match with the submitted care instruction or Meets Client Performance Standard with the condition that the recommended changes are made or with client approval]
- #** = No Specified Requirement
- \*** = No Submitted Information
- N/A** = Not Applicable

Signed for and on behalf of  
SGS-CSTC Standard Technical Services Co., Ltd.  
Shenzhen Branch-Toy laboratory



Feng Shaohong, Jessica  
Senior Technical Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To ensure the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)

**Test Report**

No.: SZTY1308037163LP

Date: AUG 14, 2013

Page 3 of 4

Test Property	Test Method	Samples Qty	Test Principle / Requirements	Result/Actual finding
<b>Chemical</b>				
Lead	EPA 3050B or EPA 3052, , Analysis by ICP-OES.	1 Sample	Determination of Lead content in submitted sample in accordance with AVON requirements.	PASS  Please refer to data of measurement.

**Data of Measurement:**

**Total Lead Content**

**Coating**

Test Item(s)	Test Method	Unit	1	Requirement	RL
Alias No.	--	--	1	--	--
Tracing No.	--	--	1	--	--
Lead (Pb)	EPA 3052 or EPA 3050B	mg/kg	50	90	10

**Specimen Description:**

1. Lt. chocolate coating (Bead)

Note: - mg/kg = milligram per kilogram  
- RL = Report Limit

**Sample size is required for FRI test**

Finished Product:	<input checked="" type="checkbox"/> 12pcs	<input type="checkbox"/> 18pcs	<input type="checkbox"/> Other _____
Additional components:	<input type="checkbox"/> Yes <input checked="" type="checkbox"/> No		
(1) Component description:		Quantity:	
(2) Component description:		Quantity:	
(3) Component description:		Quantity:	
Is individual test in process?	<input type="checkbox"/> Yes (Test report number: _____) <input checked="" type="checkbox"/> No		

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Any other wise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To ensure the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)

**Test Report**

No.: SZTY1308037163LP

Date: AUG 14, 2013

Page 4 of 4

**Sample Photo:**



SGS authenticate the photo on original report only

\*\*\* End of Report \*\*\*

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein represents the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To ensure the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)

SGS-CS Standards Technical Service Co., Ltd.  
Shenzhen

SGS Bldg, No. 4, Jianghao Industrial Park, No. 430, Jihua Road, Bantian, Longgang District, Shenzhen, China 518129 t (86-755) 25328888 f (86-755) 83106190 www.sgsgroup.com.cn  
中国·深圳·龙岗区坂田吉华路430号江灏工业园4栋SGS大楼 邮编: 518129 t (86-755) 25328888 f (86-755) 83106190 e [sgs.china@sgs.com](mailto:sgs.china@sgs.com)